
1190 RC8 R WHITE 2011 <2011><EU><9903K3>
EXHAUST SYSTEM

10136

Pos Part Number Description Additional Text Quantity

1 69005083200 SILENCER CPL. RC8 EU 1.00

2 69005007100 EXHAUST MANIFOLD FRONT CPL. 1.00

3 69005008000 EXHAUST PIPE REAR CPL. 1.00

5 61041090000 LAMBDA SENSOR 05 2.00

6 69005011000 HEAT SHIELD REAR 1.00



7 0991060082 FLAT H.SCREW M6X8 DIN7991 NIRO 2.00

8 51010086100 self-locking nut M8 Cu 6.00

9 0024060256 HH COLLAR SCREW M6X25 TX30 2.00

10 69005050000 CLAMP CPL. 2.00

11 69005005005 MANIFOLD GASKET 2.00

12 0025080356S HH COLLAR SCREW M8X35 TX40 3.00

15 0021080003 WASHER DIN9021-A 8,4 1.00

16 58405050065 collar bushing 8.5x12x23.5x10 6.00

17 54305068100 damp. component silicone grey 3.00

18 54308042000 RUBBER BUFFER 11.00

19 61005091000 DAMP. COMPON. SILICONE GREY 05 4.00

20 69008021080 clip nut M5 10.00

30 6900806020033 KEEL COVER BLACK MATT 1.00

31 6900805633304B EXAUST PROTECTION CPL. ORANGE 1.00

32 6900805523304B EXAUST PROTECTION CPL. ORANGE 1.00

33 69005083192 HEAT SHIELD F. EXH. COVER R/S 1.00

34 69005083193 HEAT SHIELD F. EXH. COVER L/S 1.00

35 69008021060 special screw M5x17 14.00


